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THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials

Compression tests at cubes from st (410+900 to 410+988) for slope
protection at left side

Location of Test Uni mix laboratory 7
Iltem Specification Test Requirement | Test Result Attachment f Remarks j
3l Compression test 6 concrete
cubesat7day 25’ QF;Z‘{J/O’”” ’ 7
C e | gpeoloms [39y Kilem® | fugs |
3 2 Fehr F s 2bs 272 123 /om |
4 ef Tor 24 day 9260 R12 Ky/fewm |
5 . ]
[|
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UNIMI

United Cement Group

“ement Conten/Tvpe 350 KG OPC Client Qo Sl
Date of Casting ___ : 21/03/2023 Specified Strength 250 Kg/em2
Poured STRACTURE = ™ Riiviomn weuetossss ‘ubes M 6
Concrete Slump 190 mm RefNo
Target Slump 200(-/+)25 mm Concre mp (°C) _: 27
Specimen Reference 1 2 3
Date of Test 18/04/2023 18/04/2023 18/04/2023
Age of Test (Days) 28 28 28
Moist. Condition at Testing. MOIST MOIST MOIST
Average Dimension (mm) L 150 150 150
Weight (g) 7849 7850 7912
Density ( kg/m®) 2326 2326 2344
Failure Load ( kN) 694 680 749
Comp. Strength Kg/cm? 315 308 340
Mode of Failure C C B
Average 28 Days 321

Satisfactory Unsatisfactory
—dl &
mY %
’ \ FAgns
e
Remarks :

Densitv measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laborato ime

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4 .5kN/S to 9.0 kN/S or (6.8kN/S)
Lab Technician Lab Incharge

' u Cament Group L. A I

2 Radgatt "
1 L v
-

S T———— S ——

USAMA
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UNIMI

United Cementc Group

Remarks;

Densi

tv measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

n the saturated condition for laborato, cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S 10 9.0 kN/S or (6.8kN/S) "/ d*‘ \
Lab Technician Lab lnchurge‘ S :)v Engine

Cement Conten/Type 350 KG OPC Client Q5 ol
Date of Casting 21/03/2023 Specified Strength 250 Kg/em2
Pourcd STRACTURE _; """t NO.of Cubes Made ;¢

Concrete Slump 190 mm Ref No
Iigggt Slump 200(-/+)25 mm Concrete Temp (°C) 27

Specimen Reference 1 2 3

Date of Test 28/03/2023 28/03/2023 | 28/03/2023

Age of Test ( Days ) 7 7 7

Moist. Condition at Testing. MOIST MOIST MOIST

Average Dimension (mm) I 150 150 150

Weight (g) 8050 8311 7984

Density ( kg/m?) 2385 2463 2366

Failure Load ( kN) 640 620 580

Comp. Strength Kg/cm? 290 281 263

Mode of Failure (& B B

Average 7 Days 278

S = ~__ Satisfactory . (A Unsatisfactory

QC Manager

USAMA
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UNIMI

United Cement Group

-

£

Test St

Remarks :

Density measurement is carried out in accordance with BS
el B carniec out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

Note : T indicates tensile cracking

L
Remarks :  Specified Loading Rate Range = 4. 5kN/S 10 9.0 kN/S or (6.8kN/S)

Lab Technician

Lab Incharge

Urnisatisfaitog i
{\' I

<

QC Manager

Cement Contfen/Type 350 KG OPC Client O Sl

D tin 22/03/2023 Specified Strength 250 Kg/em2

Poured STRACTURE _: "It mstoisss |NO.of Cubes Made ;6

Concrete Slump 190 mm___ |RefNo

Target Slump 200(-/+)25 mm Concrete Temp (°C) _ : 27

Specimen Reference 1 2 3 l
Date of Test 19/04/2023 19/04/2023 | 19/04/2023 7
Age of Test (Days) 28 28 28 1
Moist. Condition at Testing. MOIST MOIST MOIST 7
Average Dimension (mm) 150 150 150 j
(Weight  (g) 7927 7748 8018 I j
Density ( kg/m) 2349 2296 2376 [ j
Failure Load (kN) 692 710 667 7
Comp. Strength Kg/cm? 314 322 302 j
Mode of Failure G C B —’
Average 28 Days 313

USAMA

-
-
!' u

7 *
UNIM:.}..

nited Genw

CamsScanner 2 Lgd d>gusaall


https://v3.camscanner.com/user/download

UNIMI

United Cement Group

|

Cement Conten/Type 350 KG OPC Client O S i)
Date of Casting : 22/03/2023 Specified Strength 250 Kg/em2
MR% s pro{:f::izﬁ) to st410+4968 NO. of Cubes Made  : 6
Concrete Slump 190 mm Ref No
Tz;rgL Slump 200(-/+)25 mm Concrete Temp (°C) - 27
Specimen Reference 1 2 3
Date of Test 29/03/2023 29/03/2023 | 29/03/2023
Age of Test ( Days ) 7 7 1/
Moist. Condition at Testing. MOIST MOIST MOIST
Average Dimension (mm) I 150 150 150
Weight (g) 8170 7895 7899
Density ( kg/m?) 2421 2339 2340
Failure Load ( kN) 622 597 580
Comp. Strength Kg/cm? 282 271 263
Mode of Failure C B B
Average 7 Days 272
_Satisfaetory 00000000000 Unsatisfactory

};/“Q” 5
-]

Remarks:

Density measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :  Specified Loading Rate Range = 4.5kN/S t0 9.0 kN/S or (6.8kN/
Lab Technician Lab Incharge

QC Manager

USAMA
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NB: Package ' Only (Package ¥ via Aconex)
THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW
ltem | Document No Revision | Title Number of
v .
= {YQQM; % CJ\ WA o‘% Sheets
(R)EIrETT b‘rwh o UNI MIX batch plant
i Ce/wﬁ']H CQU\e
2 [Dess ‘
5:),“ WA
1 /"——\
A
A /
“ Z
Designer Comments:
Name Sign Date Designation
Designer
REPLY
Name Sign /)~ ~—\ | Designation _’
E“ A ek
\" o
RECEIPT [(MNWVQ EMQ 6;/ /M §€A\ Y il
Note: Response to Contractor shall be by Letter with | ER Document No: C) N cr P ¥ woh il v
Any comments attached I
= CODE-Y CODE-V
i Sauge” , Work Activity Sub Element ofActNitL‘
- ;Be_pol Reference Lo Far. Kilomezer pcint only

P&

Damo Y nf

CamsScanner 2 Lgd d>gusaall


https://v3.camscanner.com/user/download
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Location Name Contractor Company , Designer Company
ELDABAA EGYPT STONE ] SGAC
Name Si i
Issued by 18N Date [ Time
Contractor \' [
Contractor B EGAD Revision
Reference -
5 ,cz[cal[DDlMM[W[HH]MM
Received by By
2 U TSP e M 31| 5 [23
NB: Package 1 Only (Package 2 via ’
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW 7
Description of Test Materials Trial mix slope protection ]
Location of Test cell laboratory 7
Item Specification Test Requirement | Test Result Attachment l Remarks j
1 Compression test 6 concrete 2 (2% (4> l 7
cubes at 7 day 250 ,ﬁ/Gm %?kj /
2 Compression test 6 concrete - K L ]
cubes at28 day 25 5/6"1 3+2 Kﬂ W 7
; ]
- 4
Comments by: 7). [/) f/L Comments by: ]
APPROVAL STATUS — l’
i A-AWC-
Organisation | Name Sign | Date i
) ==/ l /
Contractor Dl daeal\p (m ] o J
Designer / \ II I

= e (C o
Employers {/Mm ( ! z ! g A b{/ /202’/#
Representative //\0 - ,AJ(;’ / 4 A= Approved; AWC= Approved with Comments; R= Rejected
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Contractor BLESTRPER Y n |06
Contractor Revision
Reference <
Received by ﬂl/L g o= cz | 3 | oD | MM | YY | HH | MM
ER %Ir 6TMs | |29 | B W | e
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials
Compression tests at cubes from st (410+986 to 411+008) for slope
protection at left side
Location of Test Uni mix laboratory
Item Specification Test Requirement | Test Result Attachment | Remarks
1l Compression test 6 concrete
cubes at 7 day % A Zé’j
2 Compression test 6 concrete 28D ¢ / [O %
cubes at28 day C\(j CM 3'6@_
3 o Fheas | 252 277
4 of Friglel | 2% 312
5
Commentsby: [ 1) - Commentsby: S ¢ Shye—
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UNIMI

United Cement Group

T Alrev

TION OF COMPRES
tandard BS 1881 - Part 1

"\‘; :\jN.“\}u)\‘

| W\ r“‘“”‘m 2 21 ! \
LR LN L \.»a ?J -
\ "/
VA o
L

USAMA

Cement Conten/Type 350 KG OPC Client O sl
Date of Casting : 22/03/2023 Specified Strength 250 Kg/em2
slope protection left
Poured STRACTURE _ : st 4104968 to st411+008 NO.of CubesMade : 6
e *l\i
Concrete Slump 190 mm Ref No
Target Slump 200(-/+)25 mm Concrete Temp (°C) ; 27
Specimen Reference 1 2 3
Date of Test 29/03/2023 29/03/2023 | 29/03/2023
Age of Test ( Days ) 7 i 7
Moist. Condition at Testing. MOIST MOIST MOIST
Average Dimension (mm) L 150 150 150
Weight (g) 8170 7895 7899
Density ( kg/m’) 2421 2339 2340
Failure Load ( kN) 622 597 580
Comp. Strength Kg/cm? 282 271 263
Mode of Failure C B B
Average 7 Days 272
Satisfactory Unsatisfactory
— — _ e — — ] e ——— - - — ———
~ “ﬂ[ ’
B -

Remarks :
Density measurement is carried out in accordance with BS
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
Note : T indicates tensile cracking
Remarks :  Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S M QC Manager

— o anager

Lab Technician Lab Incharge \ . J nd Rl ECH ‘ :
| Sy Al
P - } ‘
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UNIMI

United Cement Group

FERMINATION OF COMPRESSIVE S
Test Standard BS 1881 - Part 116:

H OF CONCRETE

T CUBES
AMD 6097:1989, 6720:1991
Cement Conten/Type 350 KG OPC Client O Cua)
Date of Casting 3 22/03/2023 Specified Strength 250 Kg/em2
slope protection left T
Poured STRACTURE _ : st410+968 to st411+008 NO. M S 6
oncrete Slum 190 mm Ref No
Target Slump 200(-/+)25 mm Concrete Temp (°C) 27
Specimen Reference 1 2 3
Date of Test 19/04/2023 19/04/2023 19/04/2023
Age of Test ( Days) 28 28 28
Moist. Condition at Testing, MOIST MOIST MOIST
Average Dimension (mm) I 150 150 150
Weight (2 7927 7748 8018
Density ( kg/in’) 2349 2296 2376
Failure Load (kN) 692 710 667
Comp. Strength Kg/cm? 314 322 302
Mode of Failure C C B
Average 28 Days 313
Satisfactory Unsatisfactory
= TS o) q
Wﬂﬂ =
L Fa
[A] e
Remarks :
Density measurement is carried out in accordance with BS
1881:Part 114 in the as received condition for moist specimens and
int rated condition for laboratory cured specimens
Note : T indicates tensile cracking
Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (mi) L o
. 1, H Kl
Lab Technician Lab Incharge [ L}J' m‘, .r'h'g in c:’.‘.:ﬂ" QC Manage
= ;Q/ / J '?

o UNIMIX P L

i; Unites Cerment Group . 3 s l

- &39‘-}' ]

s Py |
USAMA
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GM«./

United Cement Group

T P

YET
T

fvﬂ Nﬂ
A

Density measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

in the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (v.onivio)

BS 18¢ )6 672
Cement Conten/Type 350 KG OPC Client Q% o
Date of Casting : 28/03/2023 Specified Strength 250 Kg/cm2
slope protection st410+968 to st 411+008

Poured STRACTURE NO. of Cubes Made : 12
Concrete Slump 180 mm Ref No
Target Slump 200(-/+)25 mm ncrete Temp (° 28
Specimen Reference 1 2 &) 4 5 6
Date of Test 25/04/2023 25/04/2023 | 25/04/2023 | 25/04/2023 25/04/2023 | 25/04/2023
Age of Test ( Days ) 28 28 28 28 28 28
Moist. Condition at Testing. MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) 1 150 150 150 150 150 150
Weight  (g) 8002 7999 8120 8134 8203 7890
Density ( kg/m?) 2371 2370 2406 2410 2431 2338
Failure Load ( kN) 609 698 700 609 655 701
Comp. Strength Kg/cm? 276 316 317 276 297 318
Mode of Failure C C B C C B
Average 28 Days 300

. Satisfactory _ Unsatisfactory

Lab Incharge

QC Engineer

USAMA
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UNIMI

United Cement Group

Al AUIN

Cement Conten/Type 350 KG OPC O Sy
Ete of Casting : 28/03/2023 250 Kg/cm2
Poured STRACTURE __ :  siope protection st410+968 to st 411-+008 [Cubes Made _ 12
ncr lum 180 mm Ref No
Target Slump 200(-/+)25 mm Concrete Temp (°C) 28
Specimen Reference 1 2 & 4 5 6
Date of Test 04/04/2023 04/04/2023 04/04/2023 04/04/2023 04/04/2023 | 04/04/2023
Age of Test ( Days) 7 7 7 7 7 7/
Moist. Condition at Testing. MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) L 150 150 150 150 150 150
Weight  (g) 7980 8200 7890 8154 7890 8011
Density (kg/m?) 2364 2430 2338 2416 2338 2374
Failure Load ( kN) 601 590 604 607 589 566
Comp. Strength Kg/cm? 272 267 274 275 267 257
Mode of Failure C C B C C B
Average 7 Days 269
Satisfactory , ~ Unsatisfactory
Remark@
Density measurement is carried out in accordance with BS
1881:Part 114 in the as received condition for moist specimens and
in the saturated condition for laboratory cured specimens
|
Note : T indicates tensile crackin |
e 7] 8 |
Remarks : Specified Loading Rate Range = 4.5kN/S t0 9.0 KN/S or (Lo vy
Lab Technician Lab Incharge LU
A
\ !
N N "“,
_ . |
JSAMA s weus ol
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THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW [l

"

Description of Test Materials

e e
e

Compression tests at cubes from st (411+060 to 41
protection at left side

1+112) for slope

Location of Test

Uni mix laboratory

Comments by:

M\/Ad

Comments by: < yym,\,

ltem Specification Test Requirement | Test Result Attachment | Remarks
1 Compression test 6 concrete 123 Jowl
cubes at 7 day 259 ‘j/ Q ? /
P Compression test 6 concrete A
cubes at28 day 7/55 k)/d)" 3; , —
« ou
f B 290 | D gy —Z
4 ef Fer Fouy 25 yim |  a2¢7
-

mlq""a(yfaf an

Gm

A [ apide
e sgmri i,:amf:'n)

2)6 Mh/ 1 Finish oeef holes PP,

M9 and Leal'ny Joints

aple

and

st s Parformed hyunnfah
3)4 nTimefor ;rlnsfulfw‘f yndk 3
s Pen Seh PRy

APPROVAL STATUS l

Organisation | Name Sign e Date A-AWCR |
Contractor ol -*w\.r APJ—‘—\— A 7
o |l || ptAdet T ecay f|
GARB * pr-Nexpmn Ny 2, -3-2-3 7 ’
e (e Toahir = |zpm ol
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A= Approved; AWC= Approved with Comments; R= Rejected
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UNIMI

United Cement Group

DETERMINATION OF COMPRESSIVE STRENGTH OF CQ
Test Standard BS )97:1

(
U

’
7
$Ja70i0 -

Remarks :

Density measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

the saturated condition for laboratory cured spe:

Note : T indicates tensile cracking

Remarks :

Specified Loading Rate Range = 4 5kN/S 10 9.0 kKN/S or (6.8kN/S)

061 - Part 116:1983AMD 6097:1
Cement Conten/Type 350 KG OPC lient G
. s Q5w ol
Date of Casting 0 (7202 Specified Strength _ 250 Kg/em2
Poured STRACTURE . S11+060 to st411+112 NO. of Cubes Made 12
Concrete Slump 195 mm Ref No
Target Slump 200(-/+)25 mm Concrete Temp (°Q) 27
Specimen Reference 1 2 3 4 5 6
Date of Test 27/04/2023 27/04/2023 | 27/04/2023 | 27/04/2023 27/04/2023 | 27/04/2023
[Age of Test (Days) 28 28 28 28 28 28
Moist. Condition at Testing. MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) |l 150 150 150 150 150 150
Weight (g 8210 8310 8360 8240 8290 7999
Density (kg/m®) 2433 2462 2477 2441 2456 2370
Failure Load ( kN) 723 734 755 722 731 716
Comp. Strength Kg/cm? 328 333 342 327 331 325
Mode of Failure C C B C C B
Average 28 Days 331
Satisfactory

Lab Technician

Lab Incharge

QC Manager
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UNIMI

United Cement Group

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

Cement Conten/Type

Remarks :

Density measurement is earried out in accordance with BS

1881:Part 114 In the as received condition for moist specimens and

in the saturated condition fo laboratory ¢

Note : T indicates tensile cracking

ared specimens

Remarks :  Specified Loading Rate Range 4 5kN/S 10 9.0 kN/S or (6. 8kN/S)

350 KG OPC Client O S|

Date of Casting : 30/03/2023 ifi 250 Kg/em2
Poured STRACTURE __: - pror:tn:‘l);‘:;?u to std11+112 NO. of Cubes Made 12
Concrete Slump 195 mm Ref No
Target Slump 200(-/4)25 mm Concrete Temp (°C)  : 27
Specimen Reference 1 2 3 4 5 6
Date of Test 06/04/2023 06/04/2023 | 06/04/2023 | 06/04/2023 06/04/2023 | 06/04/2023
Age of Test (Days) 7 7 7 7 1 7
Moist. Condition at Testing. MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) 1 150 150 150 150 150 150
Weight (g) 8150 8000 7999 8052 7980 8140
Density ( kg/m®) 2415 2370 2370 2386 2364 2412
Failure Load ( kN) 587 594 621 571 620 590
Comp. Strength Kg/cm? 266 269 282 259 281 267
Mode of Failure C C B C C B
Average 7 Days 271

4 Satisfactory Unsatisfactory

Lab Technician

Lab Incharge

QC Manager
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United Cement Group

DETERMINATION OF COM
Test Standard BS 1881

PRESSIVE STRENGTH OF CON

CRETE CUBES

- Part 116:1983AMD 6097:1989, 6720:1991
Cement Conten/Type 350 KG OPC Client Ot G|
Date of g;ggging A 29/03/2023 §Qggi!jgg Strength 250 Kg/cm2
slope protection left

Poured STRACTURE 2
——LCOIRACIURE

1 the saturated condition for laboratory cured specimens

Note : T indicates tensile cracking

Remarks :

I} W\ ':‘”‘_
A
Remarks
Density measurement is carried out in accordance with BS

1881:Part 114 in the as received condition for moist specimens and

Specified Loading Rate Range = 4 SkN/S to 9.0 kN/S or (6.8kN/S)

st411+060 to st411+112 NO. of Cubes Made : 12
Concrete Slump 195 mm Ref No
Target Slump 200(-/+)25 mm Concrete Temp (°Q) 27
Specimen Reference 1 2 3 4 5 6
Date of Test 05/04/2023 05/04/2023 | 05/04/2023 05/04/2023 05/04/2023 | 05/04/2023
Age of Test ( Days ) 7 7 7 7 7 i
Moist. Condition at Testing, MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) Il 150 150 150 150 150 150
Weight (2 7982 7932 7954 7986 8241 8100
Density ( kg/m?) 2365 2350 2357 2366 2442 2400
Failure Load ( kN) 622 594 623 648 582 597
Comp. Strength Kg/cm? 282 269 282 294 264 271
Mode of Failure C C B C € B
Average 7 Days 277

Satisfactory ____ Unsatisfactory

Lab Technician

Lab Incharge

QC Engineer

QC Manager
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UNIMI

United Cement Group

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983AMD 6097:1989, 6720:1991

Cement Conten/Type 350 KG OPC Client Qg S|
e

Date of Casting ___: 29/03/2023 Specificd Strength _ 250 Kg/cm2

| S S DO S slope protection left

Poured STRACTURE _ : St411+060 to st411+112 f Mad : 12

Concrete Slump 195 mm Ref No

Target Slump 200(-+)25 mm Concrete Temp (°C)  : 27

Specimen Reference 1 2 3 4 5 6
Date of Test 26/04/2023 26/04/2023 26/04/2023 26/04/2023 26/04/2023 26/04/2023
[Age of Test ( Days) 28 28 28 28 28 28
Moist. Condition at Testing. MOIST MOIST MOIST MOIST MOIST MOIST
Average Dimension (mm) I 150 150 150 150 150 150
Weight (g 8130 8120 8240 7988 7984 7935
Density ( kg/m?®) 2409 2406 2441 2367 2366 2351
Failure Load ( kN) {722 701 761 726 725 721
Comp. Strength I_(gjcm’ 327 318 345 329 329 327
Mode of Failure C C B C C B
Average 28 Days 329

- ___Satisfactory __ Unsatisfactory
Vv BVer 7
Al | P
\ | 1 2
[a]

Remarks

Density measurement is earried out in accordance with BS

1881:Part 114 in the as recelved condition for moist specimens and J

Note : T indicates tensile cracking

. — ¥ a] 9
Remarks :  Specified Loading Rate Range = 4 5kN/S to 9.0 KN/S or (6. 8kN/S)
Lab Technician Lab Incharge QC Epgineer QC Manager
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